


REF.NO. PART NO CHINSES DESCRIPTION Qrty
F5 WERE FXE EXH BE 270
2000i. e-1 |12131-Z800110-0000 |SATkEEEfH GASKET, CYLINDER HEAD 1
2000i. -2 |12140-Z800110-0000 |41 3414 CYLINDER HEAD 1
2000i. e-3 |90502-0812-00 BN PIN 2
2000i. -4 |90204-Z800110-0000 |SsLiZiE STUD 2
2000i. e-5 |90204-Z800210-0000 |XsLiZtE STUD 2
2000i. e-6 [30010-Z350210-0000 |kt SPARK PLUG 1
2000i. e-7 |12003-Z800110-0000 |S#&EILiRtE CYLINDER HEAD BOLT 4
2000i. -8 |12004-Z800120-0000 |SHIskEmrii CYLINDER HEAD COVER GASKET 1
2000i.e-9 [11320-Z800110-0000 (MO )H4HE BREATH PLATE 1
2000i. e-10 |11332-Z800110-0000 |NEIRiEzTEf BREATH GROOVE GASKET 1
2000i. e-11 [12410-Z800110-0000 |SESLZHES CYLINDER HEAD COVER 1
2000i. e-12 |90007-0616-A1 NEEZEIRR-NRT) |BoLT 4
2000i. e-13 [90103-0308-51 AL RET BOLT 3
2000i. e-14 |17004-Z800110-0000 |ESE BREATHER TUBE 1
2000i. e-15 [11310-Z800110-0000 |pHfHFEAES CRANKCASE 1
2000i. e-16 |90682-Z800110-0000 |3HEEY OIL-SEAL 2
2000i. e-17 |90547-0204-CL RAEKEE BEARING 2
2000i. e-18 |11001-Z800110-0000 |RihiFEZEEy CRANKCASE GASKET 1
2000i. e-19 [90502-0812-00 EfH-AR PIN 2
2000i. e-20 |15030-Z010120-Q500 |#HLHRAS OIL DIPSTICK 1
2000i. e-21 |11411-Z800110-0000 |HhfhFERS CRANKCASE COVER 1
2000i. e-22 |90007-0620-A1 FNAEZERR- RS (BOLT 7
2000i. e-23 [13300-Z800110-0000 kS CRANKSHAFT ASSY. 1
2000i. e-24 [13010-7800110-0000 EFF CONNECTING ROD 1
2000i. e-25 |13111-7800110-0000  |iEZ PISTON 1
2000i. e-26 |13122-7800120-0000 |iEEHFE PISTON PIN CLIP 2
2000i. e-27 [13121-7800120-0000 TR PISTON PIN 1
2000i. e-28 |13200-Z800110-0000 |iEEEIERIL PISTON RING ASSY. 1
2000i. e=29 [14200-Z800110-0000 AR CAMSHAFT ASSY. 1
2000i. e-30 [14081-7800110-0000 SIEE VALVE TAPPET 2
2000i. e=31 [12110-Z800110-0000 SiNEH valve 1
20001. e-32 |14310-7800110-0000  |SIHEBEE VALVE ROCKER 2
2000i. e-33 |12103-7800110-0000  |SIT3#EE SPRING 2
20001. e-34 [12112-7800110-0000  |SIJHEEEE VALVE SPRING SEAT 2
2000i. e-35 [14330-7800110-0000  |SIMHEEH VALVE ROCKER SHAFT 1
2000i. e=36 [12101-7800110-0000 =hiiE SEAL GUARD 1
2000i. e-37 |14070-7800110-0000  |SIJEHF VALVE LIFTER 2
2000i. e-38 |28200-7800110-Q200 | FSaER RECOIL STARTER ASSY. 1
20001. e-39 [90001-0612-01 ﬁﬁfgﬁﬁﬁ%’ BOLT 3
20001. e-40 [90007-0616-A1 ﬁﬁ’é‘%ﬁﬁﬁ’ BOLT 3
20001. e-41 |28110-Z800110-Q200 R SHROUD 1
2000i. e-42 [19081-7800110-0000 FRE S % SHROUD SEAL STRIP 1
2000i. e-43 [12014-7800110-0000 ALk 3 KB CILINDER AIR SHILED 1
2000i. e-44 |90804-7800110-0000 PRA R Limit card 1
2000i. e-45 [17199-Y2V0110-0000 ey dgRE NUT 1
2000i. e~46 |16001-7800110-0000 | ffiphagmnsdn CARBURETOR GASKET 1
2000i. e~47 [16003-Z800110-0000 | {¥piBepmsAvi CARBURETOR INSULATOR PLATE 1
2000i. e~48 [16002-Z800110-0000  |{k:piasfmsnas CARBURETOR INSULATOR GASKET 1
2000i. e-49 |16100-2800310-0000 {HsEEReE CARBURETOR ASSY. 1
2000i. e-50 |16652-2800110-0000 R FUEL STRAINER 1
2000i. e-51 |17100-Z800110-0000 IR AIR FILTER 1
2000i. e-52 [17001-7800110-0000 T UER B AIR FILTER GASKET 1
2000i. e-53 |17110-2800110-0000 |7k a8k i AIR FILTER INTAKE DUCT 1
2000i. e-54 [90305-0600-31 INH R NUT 2
20001. e-55 [18002-Z800110-0000 TR AR R MUFFLER SIDE COVER 1
20001. e-56 |18109-Z800110-0000 SV 2 MUFFLER SHROUD 1
2000i. e-57 |18160-7800110-0000 |44 75 2%k MUFFLER BODY 1
2000i. e-58 [18013HZ800110-0000 TH A MUFFLER SHIELD 1
20001. e-59 [18001-Z800110-0000 HA D& EXHAUST OUTLET GASKET 1
2000i. e-60 [90303-0600-31 Eithaviil 353 NUT 2
2000i. e-61 [18019-Z800120-0000 7 B4R EL s d 4 (138%3| MUFFLER SHILED GASKET 1 1




2000i. e—62 [18019-7800230-0000 14 7 g B 4 44 (75%20| MUFFLER SHILED GASKET 2
20001. e-63 [18019-Z800330-0000 P B4 FL s dh 4 (145%2| MUFFLER SHILED GASKET 3
2000i. e~64 [90739-7800320-0000 [ 2 4% (315 7 % S350 2 ) |Heat protection paper
2000i. e-65 |90739-2800220-0000 7 G2 4% (315 75 237 1) 40| Heat protection paper
20001. e-66 |90739-2800120-0000 s 2 4% Heat protection paper
2000i. e-67 |13501-2510110-0000 | &4EIBEE FLYWHEEL NUT

2000i. e-68 |13510-Z800110-0000 R tiielikey FLYWHEEL SUBASSEMBLY
20001. e-69 [90007-0620-A1 ﬁ?g%ﬁﬁ%’ BOLT

2000i. e=70 [30700-Z800110-0000 K IGNITOR

2000i. e~71 |37060-Z800110-0000 WL A 8 2% OIL SE

20001. e-72 |90007-0612-A1 ﬁjﬁ’é‘%ﬁﬁﬁ’ BOLT

2000i. e~73 |54066-7800110-0000 FEZAR CLAMP

20001. e-74 |90007-0612-A1 ﬁﬁé%ﬁﬁﬁ’ BOLT

2000i. e~75 |30400-7800110-0000 KR IGNITION COIL

2000i. e-76 |90007-0620-A1 AL R BOLT

dink- Z IR




QL2000i3=5uA L Elf

FIG.1 &zhfll. 8EE (E00)

Flange Bolt

NEE=EEE-INRS

REF.NO. PART NO. DESCRIPTION CHINESE QTY
FS ML 3£ & =<1
1-1 2000i.1-1 engine BB 1
1-2 2000i.1-2 tapping screw +FIERLE U] 5
1-4 2000i.1-4 Muffler Cover HE RS 1
1-6 2000i.1-6 1

D
=




FIG.2 TANK, FUEL ;jH#§ (FO1)

6

REF.NO. [ CUSTOMER PART NO. DESCRIPTION CHINSES Q'TY
2= EPEHLE 34 & =<1
2-1 2000i.2-1 Fuel Tank ASSY SHFERRK, 1
2-2 2000i.2-2 Fuel Filter R HRE R 1
2-3 2000i.2-3 cap e 1
2-4 2000i.2-4 fuel level gauge HER 1
2-5 2000i.2-5 filter element eSS 1
2-6 2000i.2-6 rubber parts 10# 10545514 2

D
p=i




FIG.3 jH/E=RlE (F61)

N
2
e,
1
~/
7 8
~ PR
REF.NO. | CUSTOMER PART NO. DESCRIPTION CHINESE QTY
FS ERIEKE -3 6 € =
3-1 2000i.3-1 muffler cover support HA ER TR 28 1
3-2 2000i.3-2 cross pan bolts +FERELIZR (R5HN) 4
3-3 2000i.3-3 muffle cover THE SN 1
3-4 2000i.3-4 tapping screw +FERLE U] 4
3-6 2000i.3-6 alternator cover EBESXE 1
3-7 2000i.3-7 tapping screw TFIEBEBURET 3
3-8 2000i.3-8 5# rubber parts SSGIRF 1

% 3 M




FIG.4 5M55. Z&ihtR (F61)

REF.NO. | CUSTOMER PART NO. DESCRIPTION CHINSES

FS ERIEKE -3 6 R &

4-1 2000i.4-1 spark plug cover KILELEE 1
4-2 2000i.4-2 assembled bolt HEZET 4
4-3 2000i.4-3 back panel [ETER 1
4-4 2000i.4-4 M6X20 Flange Bolt NI M6X20 6
4-5 2000i.4-5 M6X10 Flange Bolt M6X10 (AZE5N) 4
4-6 2000i.4-6 rubber parts #4 ASGRAY 1
4-7 2000i.4-7 M5 nut M52R8 (IIEE) 4
4-8 2000i.4-8 bushing #7E6.5X5X39 4
4-9 2000i.4-9 Back Housing 328 1
4-10 2000i.4-10 rubber part #11 1S5 6
4-11 2000i.4-11 handle EHFIRA-B 1
4-12 2000i.4-12 rubber part #8 8SHRER 1
4-13 2000i.4-13 Front Housing BISZZE 1
4-14 2000i.4-14 viewing mirror HNIERR 1
4-15 2000i.4-15 Front Board BUER 1
4-16 2000i.4-16 recoil baffle RIFIERMR 1
4-17 2000i.4-17 frame KihE 1
4-18 2000i.4-18 recoil handle RiF 1

H
o
=il




FIG.5 [&EtR. %3RS, &

o8
ZEn

REF.NO. [ CUSTOMER PART NO. DESCRIPTION CHINESE Q'TY
Fs EPIEULE BYE Y& £
5-1 2000i.5-1 M6X18 screw ANEEZEM6X18 4
5-2 2000i.5-2 rubber parts #3 3SGRIE 4
5-4 2000i.5-4 M6 Flange Nut A=I2M6 4
5-5 2000i.5-5 M5X15 bolt EEIZEM5X15 4
5-6 2000i.5-6 baseboard JEEAR 1
5-7 2000i.5-7 rubber part #12 12558144 1
5-8 2000i.5-8 M6 Flange Nut A=I2EM6 4
5-9 2000i.5-9 rubber part #13 135814 1
5-10 2000i.5-10 iron support XZR 1
5-11 2000i.5-11 shock absorption foot TREH 1
5-12 2000i.5-12 M6X18 screw ANEEZEMEX10 2
5-13 2000i.5-13 throttle cable s AV 1
5-14 2000i.5-14 rubber part #6 AS=1E i 1
5-15 2000i.5-15 rubber part #11 112K/t 1
5-16 2000i.5-16 inverter unit R RN 1

D
=




FIG.6 =HIEtREBM. HHREE (F62)

REF.NO. | CUSTOMER PART NO. DESCRIPTION CHINESE QTY
FS EREME 3£ hxE =
6-1 2000i.6-1 HERE 1
6-2 2000i.6-2 fuel pipe HE 1
6-3 2000i.6-3 fuel switch AR 1
6-5 2000i.6-5 panel housing B fERIER 1
6-6 2000i.6-6 control panel ERhR 1
6-7 2000i.6-7 Cross screw +FAmKI2E] 4
6-8 2000i.6-8 Cross screw +FAmKI2E] 1
6-9 2000i.6-9 tapping screw + kB BIEE] 4
6-10 2000i.6-10 socket HHRE 1
6-11 2000i.6-11 switch FF< 1
6-13 2000i.6-13 DC charger socket B FSFEaERE 1
6-14 2000i.6-14 pilot light $ETHT 3

% 6 I




FIG.7 ROTOR/STATOR E8#148{% (F63)

REF.NO. | CUSTOMER PART NO. DESCRIPTION CHINESE QTY
FS EREME >3 £ = £
7-1 2000i.7-1 Flange Bolt NEBE=EIER-NRT 5
7-2 2000i.7-2 alternator cover EEINSXE 1
7-3 2000i.7-3 Stator ASSY BHEFES 1
7-4 2000i.7-4 Rotator ASSY BN FRAES 1
7-5 2000i.7-5 (E-68) Engine Impeller X3 1
7-6 2000i.7-6 Flange Bolt NEBE=EIER-NRT 2
7-7 2000i.7-7 pin TENIH-AR 2
7-8 2000i.7-8 Flange Bolt NERE=EIER-NRT 2
7-9 2000i.7-9 Flange Nut NERE=HIRE - 1

D
p=i




Pz

8



Pz

%9



010 7



o110



